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Taiwan Textile Research Institute
TEST REPORT TUCHENG
Date: Jun. 11,2020 Date of Receipt: May.22,2020
Report No.: T%Qu:mtity: 1PC Page ()rdm‘r‘}’agvs(.m/6) Ref. No.: N
Réiicét ,mh.:Jeng Guang Co., Ltd.(T4561) - Mask
AddreM:NO. 26, Jianguo E. Rd., Taoyuan Dist., Taoyuan City 330, Taiwan (R.0.C.)
Test  Ttems Test Results Test Methods
Protection Efficiency 1 80.20 CNS 14755 72125-2011
of Mask(%) 2 80.40 ans aFlov rate:85t 4
(0.075 &zm NaCl,CMD) 3 80.50 “*konZﬁ*%éiﬁgﬁzgnggp
4 81.70 ' sy e,
5 80.55 T
6 80.46
7 80.70
8 80.50
9 81.00
10 81.70
Ave. 80.77

Note: Sample description is given by the client: Medical masks

Note: The test report 1s.the test resylts 1ssued by, the testing . institution as requested
gy the cons?gnor, 1t sha?? not determine theyleg1t1macy %f tﬁe proéuct. d

Note: 1.This report is only responsible for the submitted Authorized by president of < [w N ku“& ho

sample(s), which will be kept for one month period. Taiwan Textile Research Institute
= . p Director,
2.This report cannot be reproduced in any way, except in Department of Testing and
Certification

full context, without the prior approval in writing of
Department of Testing and Certification, Taiwan Textile Research Institute
No.6, Chengtian Rd., Tucheng Dist., New Taipei City 23674, Taiwan (R.0.C.)
3.The test report should not be used for public advertisement Tel : +886-2-22670321 ext. 7107, 7110

Fax: +886-2-22675108 , +886-2-22689839

this Department of Testing and Certification.

and commercial promotion,




"I"'I"R RAEEA MO ESR R SHZTRT

Taiwan Textile Research Institute

MAESS (03-349-2266)
) (=153 =]

TEST REPORT TUCHENG

Date: Jun. 11,2020 Date of Receipt: May.22,2020

TFFOE452 Gianiiie: 1PC
T Quantity:
Jeng Guang Co., Ltd.(T4561)

Report No.:

Report Title:

Page Order/Pages P

240 Ref. No.: NIL

Mask

[tem:

Address:

No. 26, Jianguo E. Rd., Taoyuan Dist., Taoyuan City 330, Taiwan (R.0.C.)

Test Items

Test Results Test Methods
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Inhalation Resistance

75.16 CNS 14755 72125-2011

(Pa)

76 .44 ,}25%,tglow rate:85% 4
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Ave.

76.83

Exhalation Resistance

74.48

(Pa)

72.52

71.54

78.40

76.44

72.52

75.46

70.56
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73.50

—
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75.46

Ave

74.09

Note: 1mmH20=9.8Pa.

Note: Sample description is given by the client: Medical masks

Note: The test report is.the test result
g P haTT et

y the consignor, 1t s not

Note: 1.This report is only responsible for the submitted
sample(s), which will be kept for one month period.
2.This report cannot be reproduced in any way, except in
full context, without the prior approval in writing of
this Department of Testing and Certification.
3.The test report should not be used for public advertisement

and commercial promotion.

ine the legitimacy O

by. the testingfi?ﬁtitutéon as requested

e product.

Taiwan Textile Research Institute
Director,
Department of Testing
Certification

Authorized by president of !w o ku‘ ho
and

Department of Testing and Certification, Taiwan Textile Research Institute
No.6, Chengtian Rd., Tucheng Dist., New Taipei City 23674, Taiwan (R.0.C.)
Tel : +886-2-22670321 ext. 7107, 7110

Fax ;: +886-2-22675108 , +886-2-22689839
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Taiwan Textile Research Institute
TEST REPORT TUCHENG
Date: Jun. 11,2020 Date of Receipt: May.22,2020
Report No.: T%Qu:mtity: 1PC Page ()rdm‘r‘}’agvs(.P?)/6) Ref. No.: N
chnrt%&ﬂv:Jeng Guang Co., Ltd.(T4561) - Mask
AddreM:NO. 26, Jianguo E. Rd., Taoyuan Dist., Taoyuan City 330, Taiwan (R.0.C.)
Test  Items Test Results Test Methods
Synthetic Blood Penetration 1 None Seen CNS 14776 T4038-2003
Pressure: 80 mmHg 2 None Seen ﬁiz??’“vr
; v Seen e
4 None Seen . Qy""/:/c:"b’fch
5 None Seen “d‘?»XQ:EL
6 None Seen
7 None Seen
8 None Seen
9 None Seen
10 None Seen
11 None Seen
12 None Seen
13 None Seen

Note: Sample description is given by the client: Medical masks

Note: Ehe test report is.thehg?ft resylts 1ssued. by

the testing .institution as requested
y the consignor, it S gf tﬁ é a

not determine the legitimacy O e product.

Note: 1.This report is only responsible for the submitted Authorized by president of < [w N ku“& ho

sample(s), which will be kept for one month period. Taiwan Textile Research Institute
= . p Director,
2.This report cannot be reproduced in any way, except in Department of Testing and
Certification

full context, without the prior approval in writing of
Department of Testing and Certification, Taiwan Textile Research Institute
No.6, Chengtian Rd., Tucheng Dist., New Taipei City 23674, Taiwan (R.0.C.)
3.The test report should not be used for public advertisement Tel : +886-2-22670321 ext. 7107, 7110

Fax: +886-2-22675108 , +886-2-22689839

this Department of Testing and Certification.

and commercial promotion,
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TEST REPORT TUCHENG
Date: Jun. 11,2020 Date of Receipt: May.22,2020
RepurtNhJIEE?Eié%___(huunky: Pag‘(hﬂvﬂpagoép4/6) Ref. NU.:NIL
chnrtﬁ&ﬂv:Jeng Guang Co., Ltd.(T4561) - Mask
~ No. 26, Jianguo E. Rd., Taoyuan Dist., Taoyuan City 330, Taiwan (R.0.C.)
Address:
Test Items Test Results Test Methods
Air Exchange Pressure |1 2.7 CNS 14777 T4039-2003
(mmH20/ c1ii) 2 2.6 RN
7, )ﬁ‘”f?( g ‘G,
3 2 . 7 Cl/[);c_,f,/(f,)o{,? 2 ff-‘)/',
: e
4 2.8 “se, - . i"‘fzc-o s
<7 /(‘) }J/
= 8 ’)?(’z/
Flammability Length wise DNI CNS 10285 L3196-1995
(as Received) Width wise DNI Method C
Rating Grade 1

Note: "DNI":Did Not Ignite.

Note: Air Exchange Pressure takes 5 masks for testing.

Note: Flammability takes 20 sample for testing.

Note: Sample description is given by the client: Medical masks

Note: ghe test report ls'thehgTTt

resylts 1ssued by.the testing inﬁtitutéon as requested
y the consignor, 1t s uct.

not determine the legitimacy of the pro

Note: 1.This report is only responsible for the submitted Authorized by president of

S - lwm& kao

Director,
Department of Testing and
Certification

sample(s), which will be kept for one month period. Taiwan Textile Research Institute

2.This report cannot be reproduced in any way, except in

full context, without the prior approval in writing of
Department of Testing and Certification, Taiwan Textile Research Institute
No.6, Chengtian Rd., Tucheng Dist., New Taipei City 23674, Taiwan (R.0.C.)
3.The test report should not be used for public advertisement Tel : +886-2-22670321 ext. 7107. 7110

Fax : +886-2-22675108 , +886-2-22689839

this Department of Testing and Certification.

and commercial promotion.




MFESL (03-349-22606)
(=13t (=]

2
== [N L] = . oo
I I R HAEE A O E SR S HZTPT
Taiwan Textile Research Institute
TEST REPORT TUCHENG
Date: Jun. 11,2020 Date of Receipt: May.22,2020
Report No.: T%Qu:mtity: 1PC Page ()rdm‘r‘}’agvs(.PS/6) Ref. No.: N
chnrt%&ﬂv:Jeng Guang Co., Ltd.(T4561) - Mask
~ No. 26, Jianguo E. Rd., Taoyuan Dist., Taoyuan City 330, Taiwan (R.0.C.)
Address:
Test Items Test Results Test Methods
Bacterial Filtration 1 99.1 CNS 14775 T4037-2003
Efficiency (BFE)(%) 2 98.5 B
7 s o 2,
Staphylococcus aureus 3 98.5 4k?””;3&24’;:f“*45
- i 6(_‘ I .
ATCC 6538 4 98.9 Uy s,
bl s
5 98.6 B

Note: Control average: 2552 CFU.

Note: Mean particle size: 3.0 pm.

Note: Testing side: outside of specimen.
Note: Testing area: 39.5 cmi.

Note: Flow rate : 28.3 L/min.

Note: Sample description i1s given by the client: Medical masks

Note: Ehe test report is.thehg?ft resylts 1ssued. by

the testing .institution as requested
y the consignor, it s gf tﬁ é a

not determine the legitimacy O e product.

Note: 1.This report is only responsible for the submitted Authorized by president of < [w N ku“& ho

sample(s), which will be kept for one month period. Taiwan Textile Research Institute
= . p Director,
2.This report cannot be reproduced in any way, except in Department of Testing and
Certification

full context, without the prior approval in writing of
Department of Testing and Certification, Taiwan Textile Research Institute
No.6, Chengtian Rd., Tucheng Dist., New Taipei City 23674, Taiwan (R.0.C.)
3.The test report should not be used for public advertisement Tel : +886-2-22670321 ext. 7107, 7110

Fax: +886-2-22675108 , +886-2-22689839

this Department of Testing and Certification.

and commercial promotion,
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Taiwan Textile Research Institute

TEST REPORT TUCHENG
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Report N().:T_%Quanuty: 1PC Page Ol'derfPagcs(. ,/_).Rct. No.:
Jeng Guang Co., Ltd.(T4561 Mask
Report Title: s . ( ) Item:
Address:NO' 26, Jianguo E. Rd., Taoyuan Dist., Taoyuan City 330, Taiwan (R.0.C.)
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Note: 1.This report is only responsible for the submitted Authorized by president of & !w - l‘I\M\ ho
sample(s), which will be kept for one month period. Taiwan Textile Research Institute
2.This report cannot be reproduced in any way, except in D.p.,-u.':;:‘of Testing and

full context, without the prior approval in writing of
this Department of Testing and Certification.

3.The test report should not be used for public advertisement Tel : +886-2-22670321 ext. 7107, 7110
Fax : +886-2-22675108 , +886-2-22689839

and commercial promotion.
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